
Surface Finish/
表面状态

:NO.2B

Mill Test Certificate/检查证明书检查证明书检查证明书检查证明书
Certificate No./

证明书号码

Date of Issue/
发行日期

:Mar., 06, 2021

Order No./
合同号码

:SRK102757 

Supplier/
订户

:
无锡信政金属制品有限公司

Customer/
客户

:
无锡信政金属制品有限公司

PO No./
订单号码

:

Commodity/
品名

:STS CR Coil

POSCO (Zhangjiagang) Stainless Steel Co.,Ltd. /
浦项

浦项浦项

浦项

(
张家港

张家港张家港

张家港

)
不锈钢股份有限公司

不锈钢股份有限公司不锈钢股份有限公司

不锈钢股份有限公司

No.1 Daxin Riverside Road, Zhangjiagang City, Jiangsu Province,PRC./
江苏省张家港市大新镇沿江公路

1
号

Chief of material testing section/
签证人 Ding.Bing

:210228-ZRNC-153-001
浦项公众号

浦项公众号浦项公众号

浦项公众号 防伪二维码

防伪二维码防伪二维码

防伪二维码

Size/
尺寸

Product No.

产品号码
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Tensile/
拉伸试验

YS 0.2% TS EL
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YS1.0

(N/mm2)
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Hard-

ness

/
硬度

Chemical Composition/
化学成分

(%)
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* Position - T : Top, M : Middle, B : Bottom

* Tensile Test.  Direction : Transversal, Gauge Length : 50mm(Rectangular),

* Division - L:Ladle Analysis * Tr(Trace)

* After-sale Tel/
售后热线

:(0512)58569641

We hereby certify that the material herein has been made in accordance with the order and specification.

* Any modifying of this certificate is forbidden. Re-seller must stamp with offical seal after copying.

* 
此质量证明书不得篡改，代理商复印后必须加盖其公章。

* After-sale Tel/
售后热线

:(0512)58569641

Spec & Type/
规格

:ASTM A240/A240M-2019:316L

1.500x1219xC QWN2310A 1 19,565 S695307 T   298   610 51   342   85

B   292   612 51   329   85

    L   146   566  1349   245    22  1681  1007   206   153

***  Sub    Total     ( 010 ) *** 1 19,565

***  Grade Total  *** 1 19,565

***  Grand Total  *** 1 19,565

===   Last  Item   ===



无锡市锡山区东北塘正阳村
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